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Test ltem Receipt Date
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Date of Test

Applied Standard/Method
TS 13776 : 2017-05 Plastics floating floor supports — Used in closed and open areas
¢ 3
Number of pages of the report
Private Test Request

Remarks

The testing and /or measurement results are given on the following pages which are part of 1his report.

The sumple way 1aken by the customer and the results in this report are valid for the status of the sample being received. This report has been prepared in

accordance with the request for special tests and is not qudlified as a Cernficate of Conformily (o Stundards 1t does not represent the party, does not consntute
a hasn Jor Market Swveillunce  and  Audit Activities, and  cannot be  wved in o annowncement,  advertivements and  tenders in o contradiction with  the  provisions  of
unfan competition in Articles 54 and 55 of the Turkish Commercial 1avw No 6102 1SE cannot be  held responsible i cuse of violation of these issues in legal

and ¢t immal lerms

TLARY
Gl &,
""\ /"‘_\-

Tari Onaylgyan
Reviewer Apprptga
| SN VOOre B
‘ [Tasan AKSU Muysq /K IR
‘ ney Personeli Baliim Sorumlusu [Labdrayybar Madird
‘esting Expert Division [ead /j Aborafpry Manager

Bu rapor, i )Mm vt wene olpelane Kisien kopwvalamp gogaliedomne Togase v mithinsine vpoghs Vx'rrstzn!u Bu rapor. sadece  deneyr yapilan
TG (g ,‘u.ui_‘iu ve Lan Belgest” yeime segmez,

Tas st cepont sindl not be reproduced  onier e lf oveepn wath the winion pevisston of il labocatary ot repanis wghfne ot wel arc o vaded s test vepont

sopmresents o e ded somplecsy and shalf nosbe usad av Produc © Goificar

1Al D=1 a0 1706 2020-0 !



)
@ HEADSHIP OF TSE TEST and CALIB. CENTRE CONSTRUCTION MATERIALS LABORATORY (ANKARA ) 604310

TEST RESULTS 04-21

TESTS are perfromed at 23 + 2 °C temperature and %50 + 5 humidity
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REQUIRED IN STANDARD [ RESULTS

/Average breaking strength under
compression:

! Fully Closed

H= 145 mm: 1402 kg
4.2.3.7 Breaking strength under compression

The breaking strength under compression of the floating floor / Middle Height
supports should be at least 900 kg when measured in H= 155 mm: 1220 kg
accordance with Article 5.3.6. -
) » ! Fully Open

Note — The sample shall be considered as broken, if the H= 165 mm: 595 kg
floating floor supports subjected to the test have been observed
to be broken, cracked or def ormed in the screw threads at the
end of the test

5.3.6 Determination of pressure load carrying capacity

5.3.6.1 Pressure application device
A device that can apply a load of up to 5000 kg and measure
the applied load with | kg accuracy.

5.3.6.2 Test performance

Place the floating floor supports between the compression
columns of the device in positions where they can be closed
and open at most. First, the gap between the upper plate of the
test device and the upper part of the product is removed by
means of a manually controlled mechanical arm. Then,
hydraulic loading is applied on the sample by means of the
device and the load that the test sample is broken is recorded
by reading from the device.

Check the result if it is in accordance with the Article 4.2.3.7.
/ This report is only valid for the sample tested.

“The reportis arrunged at 19.04.202 | as
three pages und two copies.
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